

eco-INSTITUT, Schanzenstr. 6-20, D-51063 Köln

Knauf Cyprus Limited
Mr. Nikolaos Bouloukos
Christou Zeipeki 1
CY-4504 Vasa Kellakiou



eco-INSTITUT Germany GmbH

Laborprüfung
Laboratory testing

Dear Mr. Bouloukos,

based on the evaluation of Test Report No. 56582-004-AgBB-L dated 2021-09-29 and Test Report No. 56582-001-006-L dated 2021-09-28, the testing results of the product

SPATOULA COARSE

manufactured by

Knauf Cyprus Limited

comply with the requirements of

- VOC product emissionen acc. to the criteria of the "Ausschuss für die gesundheitliche Bewertung von Bauprodukten", AgBB-scheme 2018.
- Formaldehyde-Emission after 28 days < 10 µg/m³ acc. to "LEED v4 EQ Credit Low-Emitting Materials Third Party Certifications and Labels" vom 30.07.2019.
- VOC content ASTM D 2369 - 10 and South Coast Air Quality Management District (SCAQMD) Rule 1168, October 6, 2017

These criteria meet the requirements for low-emitting **Paints and Coatings** of the LEEDv4.1 Rating System for all regions outside the USA.

Cologne, 2021-10-20

A handwritten signature in black ink, appearing to read "M.-A. Dobaj".

Marc-Anton Dobaj, M.Sc. Crystalline Materials
(Project manager)